CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1-1  13700-16H20 Air Cleaner Assy 22 SRR B R 1 N N N
2-1 13710-16H10 Air Cleaner Body Ze SRR R AME 1 \ \ \
3-1  [13725-16H10 Element, Air Cleaner 7R ERRS 1 N N N
4-1  [13723-16H10 Outlet Tube , Air Cleaner ZERRHRE 1 \ N N
5 13711-Y1000 Clip, Air Cleaner 7R 88 F fiE 1 \ \ v
6 13727-16H10 Inlet Tube, Air Cleaner TRERHRE 1 \ N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref Part Number Part Name BHEH QTY | Salable DA | A
(Manaul) |(Semi Auto)
FIG.2 MUFFLER
' 22/22-1 17

1-1  |14300-25H00 Muffler Comp HEEEH 1 v v v
2 14301-15A00 Cover, Muffler SHERENE 1 v v x/
3 14311-Y1030 Insulator Gasket femdd 5 6 v R v
4 GB/T 818 M6x10-Zn.DB |Screw +FRE A SLIRET 3 \ x/ R
5 GB 859 6-Zn.DB Spring Washer REBELE 3 N N v
6 GB 97.1 6-140HV-Zn.DB |Washer T 3 \ v R
7 14783-20A00 Emblem, Muffler Cover SHE BRI 1 v v v
8 92182-20A00 Circlip % 2 x/ v v
9 14360-21000 Gasket, Exhaust Pipe HESERHR 1 R R v
10  [14370-21000 Nut R 2 N N N
11 |GBIT 16674 M8x16-zn.DB|Flange Bolt ANAEZEBR 1 \/ \/ \/
12 13790-17H00 Secondary Air System RIS RG 1 N v N
13 [13791-14A00 Holder, Small Air Filter N REE R R 1 \ v N
14 [13710-21000 Small Air Filter N RER 1 N N N
15 13720-Z21000 One-Way Valve LRl 1 v v v
16 |GB/T 818 M6x16-Zn.DB|Screw +FFE & L IRET 2 N v B
17 [13730-14A00 Rubber Hose IR 1 \ v N
18 [13750-14A00 Clip B3R 2 N N N
19 13740-Z1000 Graphite Gasket A=A 1 v v v
20  [14370-10APO Set, Gasket and Nut BHRBZFERFGAS 1 \/ \/ N
21 14301-20AP0 Cover, Muffler EERENE 1 v v v
22-1  |14300-25HPO Muffler Assy HEBRER 1 # v #




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

EHEH

QTY

Salable

ST125-15
(Manaul)

ST125-15A
(Semi Auto)

FIG.3 FRAME COVER,ELECTRICAL

|

/

=l

-

o
3
:%

2

1 33400-14A00 Ignition Coil MUK B 1 N \ N
2 32800-Z1000 Rectifier Assy REES 1 N N N
3 GBIT 16674 M6x16-zn.DB|Flange Bolt NAZZERR 1 \/ \/ R
4 GB6177.1 M6-Zn.DB |Flange Nut AAZZHEERS 1 \/ \/ v
5 38620-Y1000 Flash Relay N 28 1 \ \ N
6 31800-Y1000 Start Relay EEELE 1 N N N
7 32900-16H00 Cdi Unit JUKER(CDI) 1 \ \ \
8 33610-15A00 Battery LB 1 N N N
9 41129-20A00 Holder,Electrical Parts BB 1 x/ v x/
10 [33629-Y1000 Band, Battery Bt B 1 v \ v
11 [47312-20A00 Upper Cover, Frame EREER 1 v v y
12 |02142-06163 Screw $RET 2 0 Y \
13 |41910-20A00 Bracket, Frame Upper Cover |81 /DEMRZ S 1 + \ y
14 |GB/T 16674 M8x16-zn.DB |Flange Bolt ANEEZ MR 2 Y N N
15 |47311-20A00 Front Cover, Seat PR B BRI AR 1 v \ \
16 |47911-20A00 Grommet EER RIS AR R A 2 v x/ v
17 |89046-20A00 BUBBLY Sticker, Red BUBBLYSTE (L) 2 N N N
18 |89046-20A10 BUBBLY Sticker, White BUBBLY§7%(H) 2 V V V
21 |89011-25H00 125 Model Decal, Red 125B5MT (46) 1 V V V
22 |89011-25H10 125 Model Decal, White 12685 (HE ) 1 v v \
23 |89015-20A00 Skyteam Sticker, Red SkyteamME3E(4L) 1 V V V
24 [89015-20A10 Skyteam Sticker, White Skyteamls 1E(H) 1 \ \ v
25  |89005-20A00 Warning Sticker, Chain Adjust{ 5% 87 & R 1 \ \ \
26 |89006-20A00 Warning Sticker, Chain Safety| 8%k &Z £ B RWTE 1 \ \ v
27 89003-15H00 Warning Sticker , Oil Tank | Sh%5 & RATNG 1 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 [ ST125-15A

Ref Part Number Part Name BHEH QTY | Salable (Manaul) |(Semi Auto)
16/16—]
11 12 19
10.
L= O-130
- 12119
e 8
& ‘1;:" ET-;;‘
I
20
1 35100-10A00 Headlamp Assy AITRAT BB 1 \/ \/ N
2 35107-Y1000 Bulb BT AT AT 78 1 N N N
3 35102-10A00 Lens, Headlamp AIRITITE 1 \ v \
4 35101-10A00 Housing, Headlamp B ARSTHEZR 1 \ V \
5 35106-Y1000 Bulb JSE) 2 N N v
6 GB/T 820 M5x16-Zn.DB |Screw A TSR IRET 2 v N N
7 GB 859 5-Zn.DB Spring Washer REBELE 2 N N N
8 GB 97.1 5-140HV-Zn.DB |Washer SR 2 v v v
9 35123-14A00 Bolt KT LA 2 N N N
10 |GB 859 8-Zn.DB Spring Washer RESERE 2 N N N
11 GB 97.1 8-140HV-Zn.DB |Washer LA 2 N N N
12 |35122-14A00 Cushion, Headlamp Housing |K{T7& 2 \ V v
13 [35124-14A00 Nut RITRERT 2 v v v
14 35109-15A00 Lens, Neutral Indicator EE S 1 N N N
15 [35130-15A00 Housing, Headlamp ( Color ) |#7 KT 1 V V V
16-1  |34100-15G00 Speedometer EEERR 1 \ x/ v
17 |34103-15A00 Spring [E e REE 1 N N N
18  [37100-15A00 Ignition Switch BB FF > 1 \ v \
19  |58200-10A00 Cable, Speedometer FLFE R 5 1 N N v
20  |35123-15AP0 Set, Head Lamp Housing KITERZRAE 1 x/ V v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

=
o8
74
TNy

/9

1 35210-17H00 Signal Lamp Assy, Front, Lh |ZE#iT# BT B &K 1 N N
2 35310-17H00 Signal Lamp Assy, Front, Rh |4 & 14T 5 5K 1 N N
3 35410-17H00 Signal Lamp Assy, Rear, Lh ({EE# BT ERATER 1 v v
4 35510-17H00 Signal Lamp Assy, Rear, Rh | EE# AT BRATER 1 x/ x/
5 35608-17H00 Cushion BT ERE 4 \ \
6 35609-17H00 Bush HE 4 v x/
7 GBIT 16674 M6x20-Zn.DB |Flange Bolt ANAZZHEHER 4 w/ V
8 GB/T 6187.1 M6-Zn.DB |Flange Nut ANAEEEE RS 4 \/ N

= )i




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name FBHEH QTY| Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

1 35710-17H00 Tail Lamp Assy (Ellipse) =4 ap=N-1 1 v V V
2 35711-Y1000 Bulb, Tail Lamp BITITa 1 v v x/
3 GB 97.1 5-140HV-Zn.DB |Washer B 2 N N N
4 GB/T 818 M5x16-Zn.DB | Bolt +FEE LIRET 2 \/ \/ \/

36610-20A00

Wire Harness Assy SELREK 1

38500-15A00

Horn Assy |\ 1

< | <

< | <
< | <




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

QTY | Salable

':j—HHEIBH&MB

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

64712-25H00

Anti-Tempering Plate

B hR

t\]/"
1 41100-20A00 Frame Comp FHRAH 1 N N N
2 46720-20A00 Lock Block ZESL B 1 N N N
3 GB/T 5783 M6x35-Zn.DB|Bolt NAELHIER 2 v v v
4 GB/T 6187.1 M6-Zn.DB |Nut ANAZLHERS 2 \/ \/ N
5 37300-16H10 Steering Lock Assy k8 1 v \/ v
6 68711-15H00 Vin Plate 8 1 N N N
7 GB 12618 3.2x11 Rivet 4T 4 V V V
8 09111-20A00 Bolt R L REIRie 1 x/ x/ x/
9 09112-14A10 Bolt [ 1 N N N
10  |GB/T 6187.1 M8-zn.DB|Flange Nut NAGZHE SRS 2 N N N
15 1 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref Part Number Part Name BHEH QTY| Salable okl e 2.5-1 2L
(Manaul) |(Semi Auto)
FIG.9 Footrest Bar Stand
®-25
1 43510-14A10 Front Footrest Assy BRI X 3R BB 1 x/ x/
1-1  [43510-14A20 Front Footrest Assy AT 3R B 1 \/ v
2 43514-71000 Return Spring, L EREERE 1 \ \ \
3 43513-Z1000 Return Spring, R A s [l st 2 1 \ \ v
4 43515-Z1000 Footrest Rod, L e IS 1 \ v v
5 43512-Z1000 Footrest Rod, R A7 S AT 1 \ v v
6 GB 882 B8x35-Zn.DB |Pin 5 2 \ V \
7 GB/T 91 2x20-Zn.DB |Cotter Pin FOg 2 \ N N
8 GB 96 8-140HV-Zn.DB |Washer N 2 \ \ V
9 43511-Z21000 Rubber, Front Footrest AT R 2 v v +
10  |GB/T 16674 M8x20-zn.DB|Flange Bolt N LIRS 4 N N v
11 GB 859 8-Zn.DB Spring Washer REBELE 4 N N v
12 GB 97.1 8-140HV-Zn.DB |Washer A 4 v v v
13 |43730-21H00 Rear Footrest Pedal Assy |G BB 2 \ N N
14 |43731-21H00 Rubber, Footrest N Fe 2 \ v N
15  |GB/T 848 20-Zn.DB [Washer Ed 2 N N N
16  |GB882 B6x35-Zn-DB |Pin 4 2 N N N
17 |GB/T 91 2x28-Zn.DB |Cotter Pin Fr o8 2 N N N
18 |42310-16H00 Side Stand PRAEH 1 N N N
19  |42311-Y1000 Bolt BEER (NER) 1 N N v
20  |42312-Z1000 Outer Spring, Side Stand BENRE 1 N N N
21 42321-71000 Inner Spring, Side Stand BERNHRE 1 v v v
22 |42313-Y1000 Switch, Side Stand BEFX 1 v v v
23 [42315-Y1000 Bolt, Side Stand Switch BT KRR 1 N v v
24 |42100-14A10 Center Stand A 1 N N N
25  |42222-14A00 Cushion, Stand Center PR 3 1 v v R
26 |42211-14A00 Shaft, Center Stand R 1 N N N
27  |GB97.1 17-140Hv-zn.DB |Washer i B 1 v v v
28 GBIT 91 3.2x25-Zn.DB|Cotter Pin F O 1 v v v
20  |42312-Z21000 Outer Spring, Side Stand HESHE (ATHP#E) | 1 \ N v
29  [42232-14A00 Inner Spring PN EE 1 N N N
30 43560-Z1000 Left Footrest Assy, Front BRI E R 1 v v v
31 |43550-Z1000 Right Footrest Assy, Front | &1 & BB 5 5K 1 v v x/
33 |42310-16HPO Set, Side Stand Assembly  |BEREHE 1 v v v
34  |42313-15HPO Set, Side Stand Switch Assem| #1EFF R EFAE 1 v v V




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1 37750-Z1000 Brake Switch Assy JEFIFF R 1 N N N
2 37741-15A00 Spring, Rear Brake Switch  |jF R ZEFF <% 1 N N N
3 43322-16H10 Return Spring FIFEE{sEE 1 N N N
4 43110-20A00 Brake Pedal i) 3 B AR 48 14 1 N N N
5 GB/T 91 3.2x26-Zn.DB|Cotter Pin FFO4 1 N N N
6 GB/T 97.1 14-140HV-zn.DB |Washer B 1 < < <
7 43300-20A00 Brake Rod Assy Je il B FLAT B R 1 N N N
8 43315-15A00 Spring BH%E 1 \ v \
9 GB/T 91 1.6x16-Zn.DB|Cotter Pin FFO4 1 v v v
10  |GB 97.1 5-140HV-Zn.DB |Washer SR B 1 v v <
11 43110-15AP0 Brake Pedal Hlzh BAR A & 1 V v v
12 |37750-10APO Set, Rear Brake Switch Assen| FRIFF < EEAE 1 v V v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

EHEH

QTY | Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

1 44110-20A00 Fuel Tank Comp WA 1 x/ x/ x/
2 37300-15A00 Fuel Tank Cap = 1 v v v
3 34810-20A00 Fuel Level Gauge AL B R 1 \ \ v
4 44511-20A00 Band , Fuel Tank PRI AR S 1 v v v
5 44102-Y1000 Rubber Pad Fpip 4 v v v
6 44512-20A00 Damper , Fuel Tank T Ze0h 3 i 1 N N N
7 44610-20A00 Oil Tank HLIAA 1 \ \ v
8 44123-21000 Side Protector SHAEM & HhE (480mm )| 1 N N N
9 44811-20A00 Damper , Oil Tank WA 22 & B 1 v x/ x/
10  |44300-Z1000 Fuel Cock SHEEFT X 1 v v N
11 GB/T 70.1 M6x20-Zn.DB | Screw A A B AL IR4T 2 \/ v \/
12 |GB6170 M6-Zn.DB |Flange Bolt NAEZERR 1 \ v \
13 |44125-Z1000 ClipG HEES 6 \ v v
14 [44411-20A00 Fuel Hose e 1 v v v
15 [44412-20A00 Fuel Hose hE 1 \ \ v
16 [44413-20A00 Fuel Hose e 1 v v v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1 45100-20A00 Seat Assy FEEA B 1 ~ ~ ~
2 45110-20A00  |Junction Plate , Seat R FEAR 1 \ x/ N
GB/T 16674 M6x16-
NEEZHEERE
3 Zn.DB Bolt ” 2 \ \ \
4 45120-20A00 | Spring Hook Assy, Seat B B4 B R 1 N N v
5 45130-20A00 Hook Seat Locl EERGEY 1 \ \ \
GB/T 6187.1 M6-
EEXHEBSRE
6 Zn.DB Flange Nut 4 \ v \
7 4511-20A00 Gag Lever Post BRAZAT 1 v v \
GB/T 6177.1 M5-
LA
8 Zn.DB Nut 2 N N N
9 45600-14A00 Lock ,Seat R 1 \ \ \

1 53110-20A00 Front Fender TR AR 1 \ \ \
2 GBIT 16674 M6x12-zn.DB|Flange Bolt NAGZERR 4 N N N
3 GB 97.1 6-140HV-Zn.DB |Washer LA 4 N N N
4 GB 859 6-Zn.DB Spring Washer RERELE 4 \ \ N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref Part Number Part Name BHEH QTY| Salable DA ST12.5-15A
(Manaul) |(Semi Auto)
FIG.14 FRONT FORK
s

1 51633-21000 Steering Nut 5 AL TR 1 N v v
2 51612-21000 Washer Eda 1 N N N
3 51631-21000 Steering Nut OIS 1 N N N
4 51643-21000 Dust Seal B A E 1 N N N
5 51650-21000 Needle Bearing, Upper EHERTHA (L) 1 N N N
6 51660-21000 Needle Bearing, Lower EHRFHA(T) 1 N N N
7 51632-21000 Washer EYa 1 N \ N
8 GB/T 5783 M8x35-Zn.DB|Bolt ANA LIRS 2 v v v
9 GB 97.1 8-140HV-Zn.DB |Washer A 2 N v v
10 |GB 859 8-Zn.DB Spring Washer REBELE 2 v v v
11 51300-15A00 Steering Head FERAREH 1 N N v
12 51410-16A10 Under Bracket T ERARA 4 1 v v Y
13 38110-Y1000 Side Reflector B % R 5185 2 N v v
14 51410-16AP0 Set, Steering Stem TERARAE 1 v v
15  |51650-10APO Set, Steering Stem Fixing ®BO4ds 1 \ y \




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

EHEH

QTY | Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

1 59000-14A00 Front Brake Assy Ak E #3285 1 N N N
2 59008-14A00 Master Cylinder, Front Brake |fiiZl &R 1 N N N
3 59286-Z1000 Front Brake Lever il il 30 F1R 1 N N N
4 59288-Z21000 Bolt TR 1 N N N
5 59285-21000 Brake Switch, Front i FIFF 2% 1 N N N
6 59287-14A00 Front Brake Hose EERERE 1 N N N
7 59242-71000 Clamp, Brake Tube BRI i [ E R 1 N N N
8 59489-71000 Clamp, Brake Hose BIRERI I 3K 1 N N N
9 GB/T 16674 M6x16-Zn.DB|Flange Bolt NAEZ R 1 N N N
9-1  |GB/T 16674 M6x12-Zn.DB|Flange Bolt NAEZ R 1 N N N
10 59414-Z1000 Front Brake Disc "B & 1 v v v
11 |58412-21000 Bolt FIEE TRIRE 3 N N N
12 [59007-21000 Caliper, Front Brake AIF PR 1 N N N
13 [59312-Z21000 Front Brake Pad HILFEE T 1 N N N
14 |59380-16H10 Circlip, Brake Pad iz FE 2 \ \ N
15 |GB/T 16674 M8x32-zn.DB|Flange Bolt NAEZ R 2 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

EHEH

QTY | Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

1 55100-15A00 Tire SR 1 N N N
2 55301-15A00 Rim, Rh BRaH 1 N N N
3 55302-15A00 Rim, Lh RIREH 1 N N N
4 55200-15A00 Tube, Inner Rl 1 N N N
5 GB/T 16674 M8x16-Zn.DB|Flange Bolt NAEZ R 8 N N N
6 GB/T 6187.1 M8-Zn.DB |Flange Nut NAGZEE SRS 8 N N N
7 54711-Z1000 Axle, Front Wheel AIECH 1 N N N
7-1  |64711-21000 Axle, Rear Wheel(Used As Frd BRH(FR{ETIRH ) 1 + < <
8 GB/T 6187.2 M12x1.25-Zn.0B | Flange Nut NAGZEE SRS 1 N N N
9 55320-16H00 Hub, Front Wheel AR 1 N N N
10 |GB/T 5783 M8x20-Zn.DB|Bolt NAKER 4 v \/ \
11 GB 859 8-Zn.DB Spring Washer RESERE 4 N N N
12 |GB 97.1 8-140HV-Zn.DB |Washer B 4 N N N
13 54121-Z1000 Bush, Front Wheel, L HIRERE 1 v v <
14 [55342-15A10 Dust Seal A BHEE 1 N N N
15  [54123-15A00 Bushing AEFENE 1 N N N
16 [6201-Z GB/T276-94 |Bearing LS 2 N N N
17 [54600-16H00 Gear Box Assy,Speedometer |iT#885 5 & 1 N N N
18  [55000-15A10 Front Wheel Assy IE23=N24 1 v v v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1 56110-16H20 Handlebar J5 A3 1 N N N
2 56221-21000 Upper Handlebar Holder IR eSS 2 N N N
3 01204-Z21000 Bolt 124 4 v v \
4 56211-21000 Lower Handlebar Holder AR T 2 N N N
5 56223-21000 Bolt T TR AR 2 N N x/
6 GB/T 6187.2 M10x1.25-zn.08 | Flange Nut NAGZEE MRS 2 \ N N
7 56211-10AP0 Set, Handlebar Fixing FEBREHEE 1 v v Y




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name QTY | Salable

1 52200-20A00 Front Shock Absorber, Lh(ColqZz Ai i vl #F 1 N N N
2 52100-20A00 Front Shock Absorber, Rh(Col| 75 BiTsi 5 S4B 4 1 N N N
3 51170-18H00 Oil Seal NGRS 2 N N N
4 GB/T 16674 M10x20-Cr |Flange Bolt NAEZ R 2 N N N
5 51356-16H00 Washer EXE 2 N N N
6 35120-16A20 Headlamp Holder, Lh I OAT 72 328 1 \ v v
7 35121-16A20 Headlamp Holder, Rh HITRKT A 328 1 v v <
8 51551-16A20 Holder R AT S BR 2 N N N
9 51552-16A20 Cushion i 2 v v v
10  |53119-21000 Clamp, Speedometer Cable [##4k < 1 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name

EHEH

QTY | Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

6/6-1
1 56500-56600-14A00 |Rearview Mirror Assy (Color) | =AM K 1 v v x/
2 57300-21010 Right Handle Switch Assy BIRFFRAEGH 1 v v v
3 57310-21010 Right Handle Switch ABRERFFREK 1 \ v x/
4 57320-21010 Grip, Throttle HIIRE 1 N N v
5 57210-Z1000 Grip, Lh FEHE 1 N N N
6 57600-Z1000 Left Handle Switch Assy ERFFREK 1 v v v
7 57511-Z1000 Lever, Clutch e aid] 1 N N N
8 57512-Z21000 Left Handle Switch EESRRIEEREFX 1 \ v \
9 57513-Z21000 Bolt e ke 1 N N N
10-1  [58400-16H10 Clutch Cable Assy HOmNERAH 1 N N
11-1  [58300-25H00 Throttle Cable Assy hITREREH 1 N N N
12-1  [58500-25H00 Choke Cable Assy R4 1 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1 61100-20A00 Swing Arm Comp (Color) EERAHF 1 \ v v
2 61211-15A00 Axle, Swing Arm RS 1 N N N
3 51120-15A00 Bushing ENNELH 2 N N N
4 GB/T 6187.2 M10x1.25-zn.08 | Flange Nut NAGZEE SRS 1 N \ \
5 GB/T 96 10-100HV-Zn.DB|Washer KB 2 N N N
6 61211-15AP0 Set, Axle and Spacer of Swing /5 F X HEHLE 1 \/ \/ \/

1 61300-15A00 Chian Case HE 1 N N N
2 GBIT 16674 M6x12-zn.DB|Flange Bolt NAGZERR 2 N N N
3 GB 97.1 6-140HV-Zn.DB |Washer 20 2 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

/
0 0
1 62100-14A10 Rear Shock Absorber T B e e K, 2 N N N
2 62170-14A10 QOil Seal J& Pkt 2 N N N
3 GB/T 96 10-Zn.DB  |Washer BRBE 6 v v v
4 GB/T 96 12-Zn.DB  |Washer FRBE 2 V V V
5 GB/T 923 M10x1.25-Cr|Nut B 4 N N N
.-":r'-;_. e ;-.-_ _\} - -
~
‘\'1.
. '1..
u 1'\ \"H‘
s \ *
L Y N, &
W % L
- i1 L
P 1 iy
e o ——
5 TE e Tl
1 63511-15A10 Rear Fender (Color) JEr P4 e AR 1 \ v \
2 GBI/T 16674 M6x20-zn.DB | Flange Bolt SR IR 3 \ \ \
3 GB 97.1 8-140HV-Zn.DB |Washer SR 2 N N N
4 47316-10H00 Rubber Pad BB 2 x/ V x/
5 63521-20A00 Washer BRRRER 1 N N N




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref

Part Number

Part Name FBHEH QTY| Salable

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

1 41610-20A00 Rear Carrier Bk RAH 1 Y v Y
2 GB/T 16674 M8x16-Zn.DB |Flange Bolt N EZ R 4 N N N
3 38160-Y1000 Rear Reflector EREEE 1 N N v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

Ref Part Number Part Name BHEH QTY| Salable okl e 2.5-1 2L
(Manaul) |(Semi Auto)
FIG.25 REAR WHEEL
P 16 1415 33-@ 21
Jbsq’-f\ ﬁb 1793230
.30{\{;
T
7
? b2 21 & @
1 55100-15A00 Tire AV 1 N v v
2 55301-15A00 Rim, Rh BRAH 1 N N N
3 55302-15A00 Rim, Lh RIREH 1 N v v
4 55200-15A00 Tube, Inner Mg 1 N N N
5 GBIT 16674 M8x16-Zn.DB|Flange Bolt N L RS 8 N N N
6 GB/T 6187.1 M8-Zn.DB |Flange Nut NAGZEEHUIRE 8 \ \ \
7 64711-15A00 Axle, Rear Wheel JEE 1 v v v
8 GB/T 6187.2 M12x1.25-Zn.DB | Flange Nut NAGZEE SRS 1 \ \ \
9 65331-15A00 Bushing EFRERE 1 N v v
10-1  |64511-16H00 Rear Sprocket KEER 1 N N N
11 64512-15A00 Lock Plate, Sprocket Easoly 2 v v v
12 GBJT 5783 M8x30-10.9-zn.DB |Bolt A=Y 3 v v R
13 |65320-15A10 Hub, Rear Wheel (Color) TR ER 1 N v v
14 [65332-15A00 Bushing FRAEEE 1 N N N
15  [6301Z GB/T276-94 |Bearing & 1 N N v
16 [6201RS GB/T276-94 |Bearing & 1 v v v
17 [65003-15A00 Qil Seal FRERTHE 1 N N v
18  |GB/T 5783 M8x20-zn.DB|Bolt NELRE 4 Y v v
19  |GB 97.1 8-140HV-Zn.DB |Washer N 4 v v v
20 |GB 859 8-Zn.DB Spring Washer REBRERE 4 N N N
21 54200-15A10 Panel Comp, Front Hub (Color 2% & ¢A 1 \ \ v
22 64201-15A10 Panel Comp, Rear Hub S 1 \ v v
23 64210-15A00 Brake Shoe Assy, Rear B B R SRR 2 R R v
24  [64203-15A00 Spring JE R B RE 2 N N \
25 |64204-15A10 Cam, Rear Brake Ji i) 3 Eh e B 1 N N v
26 |64205-15A00 Lever, Rear Brake Cam J& i B 1B 1 N N N
27  |GB/T 5783 M6x35-Zn.DB|Bolt NALIRE 1 v v \
28 GB 96 6-140HV-Zn.DB |Washer K 2 v v v
29  |GB/T 6170 M6-Zn.DB|Nut N AR 1 N N N
30 [61411-14A00 Adjuster, Chain BRI ES 2 N v v
31 GB 859 6-Zn.DB Spring Washer REBELE 2 N N N
32 GB 96 6-140HV-Zn.DB |Washer K 2 v v v
33  |GB/T 6170 M6-Zn.DB|Nut N AR 1 N N N
34-1  [08MA-90 GB/T14212-93|Chain S 1 v v v
35  [61410-14A00 Chain Adjuster Assy BRATRLIR 2 \/ \/ v
36 |65332-15AP0 Set, Bearing and Spacer BRENEE 1 \ \ R
37 55301-15AP0 Set, Rear Wheel Fixing BREBRREAE 1 v v v




CHAPPY (ST125-15/ST50-15A) PARTS CATALOGUE

ST125-15 | ST125-15A
(Manaul) |(Semi Auto)

Ref Part Number Part Name FBHEH QTY| Salable

1 82100-21000 Tool Kits TEMR 1 N N N
2 37000-20A00 Lock Assy EHE R 1 N N

1/1-1
- §
1 26300-14A00 kick starter B 1 v N
1-1  |26300-13C00-0DG | kick starter BEFF 1 N N
2 GB/T 5783 M6x25-Zn.DB|Bolt NAKIRE 1 \ \ \
25600-18H00 Shift Pedal TR 1 V v N
GB/T 5783 M6x20-Zn.DB|Bolt NELIRE 1 Y < N

REMARK: THE PARTS IN RED ARE THE ONES WE CANNOT SUPPLY SEPARATELY.THANKS FOR
UNDERSTANDING



